
2

Spreader Frame Parts Diagram

2

2
1

2

2

22

2 2
2

2

3

3

3

3

3

3

3

3

3

3

3

2

2

1

4 5

6

7

8

7

7

9
1011

12

13 10
14

15 16
17

18

19

20

21

22
23

2425

26
27

27

27

28

29

30
31
32

33

34

35

36

37

38
39 36

36

40

40

41
42

43

44

45

41

46

47
48

49

50

53

54

51 52

10

5555



3

Spreader Frame Parts Diagram

REF.
NO.

PART 
NO.

QTY. DESCRIPTION

1 2-948BL3 2 Channel

2 4-73 27 Bolt, 3/8-16 x 1" Hex SS

3 ST65126 28 Nut, 3/8" Flange SS

4 2-949BL3 1 Bracket, Module

5 47707 1 Grip, Handle

6 2-1401BL3 1 Handle, Upper

7 47810 5 Nut, 5/16-18 Hex Nylock

8 43063 2 Bolt, 5/16-18 x 1" Hex

9 47141 1 Nut, 1/4-20 Nylon Wing

10 1543-69 5 Washer, 3/4" Nylon

11 24858 1 Stop, Adjustable

12 44950 1 Bolt, 1/4-20 x 3/4" Carriage

13 ST65073 2 Nut, 1/4-20 Flange

14 2-1346 1 Bracket, Connector

15 HA20186 1 Spring, Idler

16 2-1347BL3 1 Handle, Lower

17 46000 1 Bolt, 1/4-20 x 1-1/2" Carriage

18 48015 1 Washer, 11/16" Nylon

19 43182 2 Bolt, 5/16-18 x 3/4" Hex

20 23442 1 Bracket, Handle Mounting

21 43084 1 Bolt, 5/16-18 x 1-3/4" Hex

22 43081 1 Washer, 7/8"

23 HA19445 1 Spring, Lock

24 4-102 1 Bolt, 3/8-16 x 1-1/2" Hex SS

25 2-1344BL3 1 Plate, Support

26 2-959 1 Shield

27 41157 10 Rivet, 3/16" Pop

28 2-965 1 Plate, Spreader

29 2-1135BL3 1 Bracket, Spinner Shield

REF.
NO.

PART 
NO.

QTY. DESCRIPTION

30 2-967 1 Plate, Gate

31 4-91 4 Washer, 3/4" Flat

32 4-112 4 Spacer, Nylon Shoulder

33 ST65127 5 Nut, 3/8-16 Hex Nylock SS

34 2-1134BL3 1 Bracket, Lower Frame

35 ST43844 1 Grommet

36 ST65120 5 Bolt, 1/4" x 5/8" Hex SS

37 2-957 1 Agitator

38 41631 1 Pin, 5/32" x 1-1/4" Cotter

39 2-958 1 Spinner

40 2-970BL3 2 Bracket, Shield

41 4-72 2 Pin, 5/16" x 3-25/32" Clevis

42 2-969BL3 2

43 2-950BL3 1 Bracket, Mount

44 49891 4 Nut, 1/4-20 Hex Nylock SS

45 ST65122 4 Bolt, 5/16" x 3/4" SS Short Neck 
Carriage

46 ST43624 2 Clip, Small Bowtie

47 41036 2 Spring, Compression

48 2-952 1 12V Motor

49 ST65124 4 Nut, 5/16" Flange SS

50 ST43472 1 Harness, Switch

51 4-71 1 Screw, 8-32 x 1/2" Sockethead

52 4-69 1 Nut, 8-32 Hex Nylock SS

53 ST43483 1 Fuse, Battery Harness w/ 15A

54 ST43485 1 Harness, 30" Extension

55 ST65112 4 Washer, 3/8" Flat SS

- 3-402 1 Owner's Manual

- ST48616 1 Tie, 0.375 Fir Tree w/ Nylon Zip

- 726-0178 6 Tie, T50R Nylon (Cable)

- 3-502 1 Label, Register Adjustment



4

Hopper Parts Diagram

REF.
NO.

PART 
NO.

QTY. DESCRIPTION

1 2-961-001 1 Hopper, 3 Cu Ft

2 4-73 4 Bolt, 3/8-16 x 1" Hex SS

3 ST65112 4 Washer, 3/8" Flat SS

4 2-1410BL3 1 Diverter, Material Flow

5 2-981 1 Grate

- 2-964 1 Cover

1

4

5

2 3

32



5

Hitch Parts Diagram

REF.
NO.

PART 
NO.

QTY. DESCRIPTION

1 ST43398 3 Pin, Lynch

2 ST43399 1 Pin, Cat. 1 Top

3 ST61500BL3 1 Frame, 3 Point Main

4 4-30 6 Bolt, 3/8-16 x 1-1/4" Carriage

5 HA21362 12 Nut, 3/8-16 Hex Nylock

6 ST50464BL3 2 Brace, 3 Point Hitch

7 43350 6 Bolt, 3/8-16 x 1" Carriage

8 2-976BL3 2 Bracket, Lower 3 Point 

1

1

1
2

3

4
4

4

4

5

5

6

6

5

5

7

7

7

5
5

5

8

8


